S10D-S12D-S14D ENGINES

Important Notice

The manuals contained in this computer file are reproductions from the “Wisconsin Engine”
counter catalog, part number “S236”. This manual was last produced in the mid 1980’s.

As with any printed data, the information contained in these manuals may not be the most up-
to-date available. It is provided as a convenience to our customers and all information should
be verified before making repairs to an engine or component.

SERVICE FACILITIES

WISCONSIN MOTORS, L.L.C. Distributors and Service Centers, located throughout the
U.S. and foreign countries, have been carefully selected to insure complete and efficient repair
and inspection services to owners of WISCONSIN MOTORS Engines. These service cen-
ters, equipped and staffed for complete engine repair, also stock engines parts to facilitate im-
mediate delivery for the complete line of WISCONSIN MOTORS Engines.

Order parts from the WISCONSIN MOTORS, L.L.C. Distributor or Service Center in your
locality. Refer to the Yellow Pages of the Telephone Directory under ENGINES, or visit our
website, www.wisconsinmotors.com to locate a distributor in your area. You can also call
Wisconsin Motors toll free, 800-932-2858.

The MODEL, SPECIFICATION and SERIAL NUMBER of your engine must be given when
ordering parts. The MODEL, SPECIFICATION and SERTAL NUMBER are on the engine
nameplate.

— Wisconsin
' Motors, LLC

Sales Office
2020 Fletcher Creek Drive - Memphis, TN 38133

Phone (901) 371-0353 Toll Free 800-932-2858
WWW.wisconsinmotors.com




OIL BATH DRY ELEMENT

AIR CLEANER AR CLEANER
Ref, 145 Ref. 146

166—8p

145

162

290 264

\ J

s O
267 ——aid

@229

297769C=1
CRANKCASE, CYLINDER HEAD, BLOCK, CARBURETOR and AIR CLEANER GROUP

Parts are identified by reference number. See parts list for correct part number.

MP=1346-2 28



PARTS FOR ENGINE MODELS S-10D AND $-12D

248—-—€
246 L 104
2cia
197
REF. 204
— OPTIONAL -
OIILVF!LLER - DIP STICK
261—2
285 Y52

297763C1
GEAR COVER, CRANKSHAFT, PISTON, CONNECTING ROD and FUEL PUMP GROUP

Parts are identified by reference number, See parts list for correct. part number. |

29 MP-13472.



VALVES and CAMSHAFT GROUP

297764C-1

258 ——r 8
217

178 —, 134

250

21y

GOVERNOR ASSEMBLY

Parts are identified by reference number. See parts list for correct part number.

MP-1348-2 30

297766C




277

- 297765C
AIR SHROUDING aond FUEL TANK GROUP

Parts are identified by reference number. See parts list for correct part number.
N " MP-1349



@ 240A
— OPTIONAL - TO 233
BATTERY IGNITION IGNITION
GROUP SWITCH

297767C-1

" GYLINDER HEAD GASKET

".003%.004"
THIGK

STATOR PLATE GASKETS

GYLINDER BLOGK GASK”
J

AIR CLEANER
BRACKET GASKET

GARBURETOR
FLANGE GASKET

BREAKER BOX
COVER GASKEY

266——-@ | BREATHER-INSPECTION

. D
@4—257 . COVER BASKET GEAR COVER GASKET
297768C-1 o : T C
Ref, No. 237, BREAKER ASSEMBLY ‘ _ Ref. No. 191, GASKET SET

Parts are identified by reference number. See parts list for éorrect part number.

MP=1350-2 o B o 32




1.LFA100 Walbro Carburetor Assembly and LAA 138 Air Cleaner Assembly
For Models $ 12D and $ 14D Beginning with engine serial number 5,675,598.

85

SERVICE LIST of parts related fo this change.

95

89

80

Adjustable
Jet

Snap Fuel Line in place between
Carburetor Bow! and Depressicn

in Air Cleaner Adapter Plate,

Ref. Part Deseripti No. |[Net Wt,
No Number seription Req|Lb | Oz
81 | LF 146 ADAPTER, CotBuretor wa e neeneescaenes 1 2
82 | LK 30 HOSE CLAMP, fuel line ... 2 1
83 | LL178-19 . | FUEL LINE. 1 3
84 | LL201 BREATHER TUBE eooermmsvesrmerrismernens | 1 3
85 | LO194A ELEMENT, alr cleaner 1 B
86 | LO194F HOUSING, dit clener .o | 1 12
87 | LO194H ADAPTER PLATE, dr cleaer ........ e |1 &
88 PD 147 WING NUT, cir cleaner mounting oo I. ’ 1
89 | PE14 LOCKWASHER, No. 10 sprng lock
For dr cleaner cdapter plate ....cvveeveee. | 4 1
90 | PH14D WASHER, 5/16 plain steel
’ ) For carburetor and adapter mounting ... | 4 1
Ref. Part D L No. |Net Wi, 91| QCI12A GASKET, carburetor and adapter mig... | 2 \
No. Number escription Req|Lb: Oz
- 92 | QD850 GASKET, dr cleaner adapter plate ... | 1 1
LAA 138 AIR CLEANER ASSEMBLY
: Consisting of: 93 | RF 1439 ELBOW, tn catburetor for fuel line ... | 1 i
Ref. No'’s. 84, 85,86, 87,88, 89, 92, 94, 95 '
LFA 100 CARBURETOR ASSEMBLY 94 | SD 308 DECAL, dair cleaner instructon .o | 1 11
Const sting of: -
_ Ref. Nofs. 80, 81, 90, 91, 93, 96 - 95| XAT SCREW, 10-32 x 3/8 long, round head
: ’ For air clecner mounting ....cocceeeereveeveenas 4 1
80 | L106AST CARBURETOR , adfustable fet type wu | 1 | 1 :
WALBRO No. LMH 18 ‘9| XD16B | SCREW, 5/16-18 x 7/8 hex hd., grade 5
L 106 51 (LMH 16) fixed jet carburetor For carburetor and adapter mounting .... 4 1
replaced by L. 106A SI, interchangeable. . . .
LQ 54 A RepairKitforL. 106AS1, L 108 51} 1 & NOTE: Two other parts affect ed by this chege
LQ54 Repair Kit, repldqed by .G 54 A ) _are in the basic engine Parts List. ?
Q46 Gusket Set for L. 106AS1. L 10681 | 1 1 Ret. No. 178 THROTTLE ROD (Pl 228)
Refer to Walbro Cerburetor Bulletin in back section Ref, No. 210 FLYWHEEL AIR SHROUD
of maual for Service Instructions — Parts List, {SE 337, SE 337 A)
. . L4
NOTE: For 5i2D, S14D engines previous to Serlal #5,675,598
use LTA100 Carburetor eand Air Cleaner-Conversion Kit for re-
placement of L.B6 C, L 86D, L 95, L §5A Zenith carburefors,
| |

Order parts from nearest Wisconsin Distributor or Service Center.

324

MP-1499-2



PA R TS L I ST FOR STANDARD MAGNETO IGNITION ENGINES,

Models

THE FOLLOWING ARE NON-INTERCHANGEABLE PARTS BETWEEN THE ABOYE ENGINE MODELS

AND BATTERY IGNITION

S-10D, S-12D and S-14D

PART NUMBER NET
REF. ; NO, WEIGHT
NO. |  MODEL MODEL MODEL DESCRIPTION REQ.
5-10D 5-12D 5-14D ] LBS. | OZ.
101 } AA-109-51 AA-108-51 AA-112-81 CYLINDER BLOCK ASSEMBLY complete wuwmimmmnnmmnnn. |1 21 |¢510D)
3-1/4" Bore | 3-1/2" Bore | 3-3/4” Bore | Consisting of: 19 - [(5-12D)
1 Cylinder block 1AG-31 Beat and rotator, exh. 17 (8-14D)
2AD-43 Valve stem guides2AH-9 Retainer locks
1 Inlet valve 1HG-150-AValve seat insert, inlet
1 Exhaust valve 1 Valve seat insert, exh.
2AF-49DValve springs 2PC-549 Carburetor studs
1AG-26 Spring seat, inlet
102 | AB-114 AB-113 AB-117-A | CYLINDER HEAD . 1 3 8
AB-117 (S8-14D), replaced by AB—117-
103 | DB-210-2 DB-231 DB-233 PISTON, standard size (cam ground) . . 1 ((S-10Dy| 10
Pistons are also furnished .010” and 030’ oversize. (5-12D)| 11-3/4
_ _ (s-14D)| 12
104 | DR-56 DR-58 DR-61 PISTON RING SET, standard SiZe ........ceneesi oo 1 6
Consisting of:
105 | DC-310 DC-340 DC-353 COMPRESSION RING, tOP ErOOVE cociccccreeeversrecrmrrsosescsesasssnsnerennn 1
106 | DC-311 DC-33¢9 DC-355 SCRAPER RING, 2nd groove ... 1
107 | DC-324 DC-338 DC-356 OIL RIRG, 3td groove .......... 1
DC.357 EXPANDER for oil ring ........ S A |
DR-5¢9 TRI-CROME RE-RING SET, standard s1ze 6
NOTE: Allring sets are available ,010%, .020" and 030" oversize. Ny
109 | DE-65 DE-79 DE-81 PISTON PIN, standard size .......... ORI T | 3
Piston pins are also furnished 005” and 010" overs1ze.
111 | L-86-B-51 L-86-D-51 L-95-81 CARBURETOR, standard (gravity fEed) i 1
1 (13027) (13064) (13285) Zenith Model 1408 '
; LQ-45 Repair kit o....coeeurn.
L-86-A-51 L-86-C-51 L-95-A-81 CARBURETOR, for engmes thh t'uel pump
(13022) (13040} (134]7) LQ-44 Reprir Iut R e
NOTE: The above *ZENITH' carburetors for Models S12D and S14D can be replaced
by *WAL'BROQ carburetor (page 32A) Conversion Kit LTA 100, compl. with air cleaner
Refer to stamped part number on carburetor for replacement carburetor or parts.
See carburetor bulletins in back of manual for service replacement parts list.
116 | AE-97-D AE-97-D AE-102-D EXHAUST VALVE oot cisn e rmssrrssreio s stisin e amamim e smnm e srsvassn e 1 4
117 | AE-98 AE-98 AE-103 INLET VALVE.. ... 1 4
119 1 AG-26 AG-26 VALVE SPRING SEAT, inlet oo ceeeeieve e vesiseeeeem e e srnn vesmmens e 1 1
120 | AG-31 AG-31 . ROTO-CAP and SEAT, exhaust valve ... 1 1
AG-31 ROTO-CAP and SEAT inlet and exhaust valve R I 1
140 [HG-201.D HG-201-D HG-150-D YALYE SEAT INSERT, eXBAUSE ococeevvevrirerseseersn verevmsrse o sesemroson 1 1
142 (L J)-380 LJ-380 LJ-280 PIPE NIPPLE for exhaust muffler ...wecmeeresiersoovnrserrvee 1 6
' (1" x 2) ("x2) (194" x 2%) :
191 | Q-38B Q-38B Q-38C ENGINE GASKET SET (replaces Q-38, Q38A) 1 8
199 | QD-B29A QD-829A QD-847 GASKET for cylinder Read ....cueiermcerssceneviseee cevsesnemsmscemrerernse . | 1 1
225 | WD-66-A WD-66-A WD-66 EXHAUST MUFFLER (order pipe nipple separately) .....cccece 1 1
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.
33 MP-1351-5



PARTS INTERCHANGEABLE ON MODELS $-10D, 5-12D AND 5-U4D
REFER TO PAGE 33 FOR NON-INTERCHANGEABL E PARTS.

MP-1352-4

{Ref. Part o Mo. |Net Wt.| [Ref. Part N No. | et Wt,
[Mo. | Mumber Description Req|Lb]0z| |Ne. | MNumber Description Req|Lb| 0Oz
115 AD-43 YALVE STEM GUIDE, inlet and exhaust{ 2 1
118 | AF-49-D VALVE SPRING, inlet and exhaust ... 2 2
‘ AF-80, replaced by AF-49-D.
121 | AH-9 LOCK jor valve spring seat ... 4 1
1123 | BA-59-C-51 CRANKCASE ASSEMBLY (cast ion) .. 1 |28
: Consisting oft .
1 Crankcase
1 PA-437 Timing pin PART
4 PC-337 Cylinder studs NUMBER
1 PF~150 Bredker pin bushing
15A-13 Plug for fuel pump hole Fig. B 297762C
1 TC-487 Govemor shaft
2 XK=-3  Pipe plugs 126 | BI-374-A AIR CLEANER BRACKET 1 12
Inciudes RD-142 drip plug
NOTE: Beginning with engine sedal No. 4080373, BA-59-C BI-383-A For ' ZENITH* carburetor
crankcase repleces BA-59-A, BA«58A=1 and all subseguent dash
numbers. For Service Replacement: Use BA-59-C.51 crankcase
assembly. This crankcase is machined to provide for a fuel
pump, optional ol drains and various motor-generator mountings, 127 | BK-112-A FUEL TANK BRACKET, standard ... 1} 2|12
that previously required separateé crankcase part numbers, For gravity feed engines.
: NOTE: If bracket is other than standard, order by giving spec
If a special crenkcase was fumished, this would be 'indicated by and serlal numbers — because of varous tank mountings with
a dash (=) number stanped at the location shown In Fig. A, Add fuel pump and motergenerator.
this number to the standard crank case part number when ordering.
Remachine special cases from available standard BA-S?-C S'I 128 | See Fig. C CRANKSHAFT ASSEMBLY .ovnicnniieees 1 {12 4
service crankcase, whenever possible, Consisting ofs
1 Crankshaft
1 GA-46 Gear
2 MF~212 Bearngs
7 1 PL-2] Key
SPECIAL NO TE:* The standard and basic engine crankshaft part number
MACHINING (raised letiers on side of counter-wetght), is CA-80. Dash num-
DASH NO. bers are added to the basic part number to identify special
machining at the take-off end. The dash («) number wiil be found
stamped on the cheek -facing the flywheel end of the shaft, as
iltustrated in Fig. €. Order by complete part number, {dash num-
ber added to basic nunber) and by qw.lnq the model, specifice-
tion and serial numbers of the engine.
- STANDARD
PART NUMBER
Fig. 299524C
124 | See Fig. B GEAR COVER ASSEMBLY e 1113
Consisting ofs
1 BD-  Gear cover 1 PH-557A 0Oil seal Fig. C 290652C
1 ME-212-1 Brg. cup 1 PH=571 Oil seal
’ : 129 | DA-74-B-51 CONNECTING ROD ASSEMBLY for en~
NOTE: The standatd gear cover part gines beginning with serial No. 4599775 1 1]2
number for these models of engines:' is Includes:
BD-113-C {replaces BD-113). Any spe- } HG-133A Bushing 2 PD=245  Nuts
ctal machining is indicated by a dash 2 PB-186 Bolts 1 FG-1143C Dipper
() numbet . stamped behind the basic DA-74A-51 foy, englnes previous to
B[-113~Cecast part number, t the loco- setial No. 45997_75. Repluc_ed by
ton shown in Fig. B. Order by this DA-74B-51 but if orglnal plston is
complote part number and By giving used, machine Inside of piston to 1-3/8%
. - between pin bosses.
model, specificotion and serial num-
bers of englne. NOTE: The connecting rod is fumished LESS the shell bearings.
Refer to reference number 136 for part number of the standard
size and the undersize shell bearings available.
| L1 1
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.
A




PARTS INTERCHANGEABLE ON MODELS S-iOD, $-12D AND S-14D
REFER TO PAGE 33 FOR NON-INTERCHANGEABLE PARTS.

Ref, Part Descrinti No. [Net Wt.| |Ref. Part D ot No. | Net Wt,
No, Number . ‘ption ReqiLb! 0z] |Nd, Number escription Req[Lb Oz
331 { EA-134eA CAMSHAFT and GEAR ASSEMBLY with 150 | ME-216 STEEL BALL for camshaft, 1/2% dle, .. | 1 1
striker plate and compression release ... | 1 2 |12
PM-232 Torsion Spring for compression 151 | N-105-B FLYWHEEL ASSFM-BII.Y,incIudes mag- | 1 |20
1elease FlyWelghE cemeomeeeeesseesreeresrssessseenss 1 1 net. For magneto ignition ad beglnning
with englne sericl No. 4329320.
EA-1284, replaced by EA-134-A. NC~2080-51, Teplaced by N-105-E.
EA-127-A canshaft assembly (less com-
pression release) for engines previous |NC-208B-51, for sera No. 4153189 to 20
.|to- Berial No. 4225490. For replacement 4329319, replaced by N-705-B.
use EA-134-A.
: NC.208-531 for engines to and including 19 | 8
1132 | F-70 VALVE TAPPET with lockscrew ... 2 2 serial No. 4153188 — replaced by
N-105B-81 fly wheel and sh bly.
133 | GA-46 CRANKSHAFT GEAR ..ocovoecersioncrcsrnnvins | 1 5 1 fly wheel and sheave assembly
N-105B-1 for Bendi tarter includes:
134 | GD-139B-51 |[GOVERNOR GEAR and FLYWEIGHT GH-438 Rm:rGe::. e neades 2
ASSEMBLY .. O I | ]
Conslsting Of' 151A .NC-210-6 . FLYWHEEL for battery ignition engines |1 |20
1 GD-139-B Gear with motor-generator,
IPK-118  fnap ring N-105-C FLYWHEEL with GH-48 ring gear ....... 21
2 PA-332 Flyweight pins | For battery ignitlon and Bendix storter.
2 TC-488 F.lyweiqhts N-10%5-2 FLYWHEEL with ring gear and rotor
for flywheel alternator.
136 | HA-129-5 SHELL BEARING (2 haives) 1 4 N-105-3 FLYWHEEL with tng gear and rotor
For cennecting rod, standard size, for solid state ignition. )
NOTE: The following undersize shell N-105-4 FLYWHEEL with rotor {less ring gear)
bearngs are also available. for solid state ignitien.
HA-129-81 ... {,001% undersize) )
HA-12%9-82 ... {.002%* undersize} 152 | PA-425 DOWEL PIN Zor gear cover 2 1
HA-129-510 .... [.010* undersize}
HA129-520 ... [.020% undetsize) 153 | PA-437 POINTER for tMing ceeeeeeeierrecssueeressssemeren 1 1
137 | HF-52 SPACER for governcr control disc .. | i 1 154 | PA=438.51 PUSH PIN for brecxker'polnts_.... 1 1
| . . neludes: PM=32 3 Spring .’
138 | HG-133-A PISTON PIN BUSHING .....ccoer.n 1 1 : B B
) ) 1551 PA-439 FULCRUM PIN for breaker am .....cuuvene 1 1
139 | HG-150-A VALYE SEAT INSERT, inlet ........... R 1 1 {Included In YQ-16 KIt.) -
143 | L1.-168 BREATHER TUBE, standard wwwemsmrren 1 2 | |156 | PB-169-A ADJUSTING SCREY for valve tappet ... | 2 1
LL-168-B For horlzontal mounted ar clemer ... 2 : :
q : 157 | PB-186 CONNECTING RCD BOLT . 2 2
144 ; LL-178-12 HOSE for fuel line 3 9 o S
158 | PC-337 STUD for cylinder block woieormsineees | 4 2
145 | LO-24 AIR CLEANER - 0il Bath Type ..coveeev 111 |12 : | T
Service parts: 159 | PC-377 S$TUD for govemor control disc..... 1 1
145A 81-179B1 Cap and filter assembly ...| 1 |1 | :
145B 81-176BI1K01 0Ll cup ivnvsnnens 1 10 160 | PC-549 . STUD for carburetor mountng .vvveeeeeen 2 1
145C 81-615A1 . Filter gusket . 1 1
345D QD-540 Bcse gasket [Wls. part No. } 1 1 161 | PC-588 STUD for ecylinder head and fuel tank
145E SD-165 Instructon decal .. e § 1 1 bracket ..o 3 3
146 | LD-175 AIR CLEANER - Dry Element Type... |1 |1 162 | PC-593 STUDforoll bath alrclemer, 7-3/8"long | 1 2
Consisting oft PC-391 STUD fordry element cleaner,7-7/16* 1g. 2
1464 LQ«175+A Cover 1 8
146B LO-175-B Element .. B 1 8 163 | PC-601 STUD for bredaket box mountng ... 2 1
146C SD-295 Instmction decql 1 1 ) :
LO.175-C AIR CLEANER ~ horizontal mounfed 1|4 165 | PD-123 NUT for {lywheel mounting .ceeeveeeceveeens | 1 2
Consisting of: .
LO-175-B Flement ... 1 a 166 | PD-147 WING NUT for dr clemer stud .rveeveee. | 1 3
LO-175-D Body .. 1 8
5D-295 Decal .. 1 1 ]6? PE-66 LOCKWASHER for flywheel mounting .. | 1 1
SA-137 CAP [not Lllustrated) .. ! Pl e | PFa160 BREAKER BUSHING .eoovorsevrmcrrrreeres 1 3
SA-144 COVER (rot illustrated) .. 1 2 Ream 1. D. to .2785 - .2790 inches
NOTE;: See Page 32A for new air cleaner assembly after pressing i - lace :
147 | ME-212- MAIN BEARING ASSEMBLY woovvecceeeeeeee. | 2 8 P 9 o place.
Consisting of:
148 1 ME-212-1 * Bearing cup ..e.... 3
169 | PG-556~ 1 i1 4
149 1 ME-212:2 * Bearing cone s 556-2 STRAP for ignition co 1
* Not sold separctely.

IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.

35

MP-1353-5



PARTS INTERCHANGEABLE ON MODELS $-10D, S-12D AND $-14D
REFER TO PAGE 33 FOR NON-iNTERCHANGEABLE PARTS,

Ref. - Part D it No. {Net Wi.| |Ref. Part Deserioti No. | Net Wi,
Na. Number sscription Req|Lb | Oz | [No. Number seription ReqiLb| Oz
170 PG-'I'I96 STRAP, for standard, 1.5 gal. tonk vuwe | 2 4 202 | RG-41 SHUT-OFF VYALVE and STRAINER ... i 1 1
FG-864 STRAP, for 2.4 gal, fuel tank .ceececoeeeen | 2 E
NOTE: Steel Binder Strapping and Sed for mouniing fiel tank, 203 :ﬂg? c g::: g;:cg (Sz;ew in) stemdard..... I j
on engines sent out from the factory, are not servicecble In the (0.,. ) I CK (saber type) .
fela, h of st XA~ d PD-238 nuts. phiens
eld. Order 2 gach of straps, XA-69 screws m puts 204 | R-123-74 | OIL FILLER — DIP STICK Assembly .. | 1 12
171 | PG-1132 GROUNDING CLIP e simsmssirnane 1 1 Conslsting of: LL.H. side of geur cover
. 204A LJ-442 1% Pipa Nipple, 3=3/8%long | 1 5
172 | PG-1143-C OIL DIPPER for DA«74B-5] conn. 1od .. | 1 3 2048 RB-86 Redy .. w1 3
PG-1143-B  for engines previous fo 204C RJ-168E-ST Dip Stick and Cap with
serial No. 4599775 and DA=74A~51 conn. Q=715 Gasket vviiiiarivarenns 1 4
Tod.
" 205 | SA-128-B BREATHER — INSPECTION COVER .. |1 4
173 | PH-136 WASHER, 1/4* plain steel s 1 SA-128-A, repilaced by SA-128-B.
PE-3 WASHER, 1/4 spring lock..... 3 1 :
For starter sheave mounting. 206 | SA-138 BREAKER BOX (orderYD-334 complete 1
(Replaces PH-442 rubber faced washet) box, pin and point assembly.)
174 § PH-515 GROMMET for fuel line ... 2 1 :
207 | SA-139 |BREAKER BOX COVER .ovevrvviccnininens | 1 2
175 | PH-557-A olL SEAL for crank shaft ... .| 2 2
1-In gear cover. 1-in stator plute. 209 ; 5D-312 NAME PLATE . vees SN 1 1
When ordering, give model, spec, and
176 | PH-571 01k SEAL for governor lever shaft ... 1 H serlal numbers for correct stomping.
178 P1-228 ROD, throttle (10-1/16} WALLBRO carb. .. ) 1 | a0 SE-337 FLYWHEEL AIR SHROUD, standard.. 1] 212
P1-218 ROD, (9-3/8'"long) ZENITH carburetor.. SE-337A For engines with Bendix starter.. 2(8
179 | P1-219 ADJUSTING SCREW for yovemor spring SE 289, SE 2894 repl. by SE 337, SE337A
or 3-5/8% long, for 7600 to 3600 R.P.M, ... | 1 1 211 | SE-291 CYLINDER SIDE SHROUD ... 1 [
Pi-219-A 4+1/4® long, to and including 2509
R.P.M. load, 212 | SE-301 BACK PLATE for flywheel shoud, std. | 1 |1 | 4
: SE-301-B For engine with Bendix starter. ... 1 2
180 | PK-52 PISTON PIN RETAINING RING ........... | 2 1
e . 213 | SE-303 SCREEN for rope sheave ..oceee | 1 2
181 | PK-118 SNAP RING for govemor gear ... 1 1
) 214 | SE-309 CYLINDER HEAP COVER .ocovvviveeeee | 2 4
182 | PK-178 CLIP for throttle tod mountng.....eeen. 1 1 ' B
PK-160, PX~177, teplaced by PK-178 216 | TC-486 GOVERNOR LEVER -cccvomevenrmememessmasisnnans | 1 2
184 1 PL-21 WOODRUFF KEY, No. 3 1 i 217 | TC-487 GOVERNOR SHAFT .ccivmirmrienmr v 1 3
. For crank shaft gear mounting.
: 218 | TC-490 GOVERNOR THRUST SLEEVE .cceeceea [ 1 1
185 | PL-48 WOODRUFF KEY, letter E vevnceneceennn | 1 1
‘ 279! TC-491-A CROSS SHAFT and YOKE ASSEMBLY 1 2
167 | PM-213 GOVERNOR SPRING ........ ! L a2 Y288 | STARTING ROPE ASSEMBLY oo | 1 6
. . : {(Obsolete]
188 ; PM-216 SPRING for camshaft thrust plunger ... | 1 1 222 | UC-202 STARTING SHEAVE (Sheet metal), Be-
{Qbsolete) gloning with engine serial No. 5368079.
189 | PM-223 SPRING for breaker pin ... 1 1 (Sheave is furnished less screen
UC-1898 (aluminum) serial No. 4153188
192 | QC-12-A GASKET for carburetor flange .owvcevcenner | 1 1 to serlal No. 5368078, not availoble.
) Use UC-202 and enlarge hole in fly-
193 | QD-816-A GASKET for stator plate (paper) ..o * 1 wheel shioud to 7-1/4¢ dia.
L003%-,004% thick. -
- UC-182 for engines to sedal No.
* 3]
Use as required 1o give -002" to 005 4153187, For replacement use UG-202
ctank shaft end play (2 to 4 used, along with 3 HF-631 spacers, and enlarge
with 3 QF~116 shims). shroud hole to 7-1/4, :
194 | QD-818-B | GASKET for cylinder block oummmecr 1 1 ;gfmizg%;if"“) slarier is now standard equipmert, See section
QD-818A, replaced by QD~818B. ’
195 | QD-823 GASKET for breathet m insp. cover ... 1 1| |33 | VCa3-A DISC ASSEMBLY for gov. control rod . § 1 3
26 | WE-415-51 FUEL TANK (1.5 gal. capucity)} std. 11218
196 | QD-838 GASKET for bredker hox cover .. j 1 1 with RC=122 filler cap.
WE-402 tank with RC-87 cap, replaced
197 | QD-824 GASKET fOT gear COVET wumnmmrermnranannns 1 1 by WE-415-81.
198 | QD-828 GASKET, air cleaner brkt, ZENITH carb.| 1 1 WE-417-51 2.4 gal. tank withRC-122cop (requires
. specfal bracket] .. ST 3
200 | QF-116-A SHIM for stator plate, .010% thick steel | 3 1 WE-344 with FiC-';"? cap, replcced by
QF-116, replaced by QF-116-A. | WE-417-S1.
201 RF-1439 ELRBOW in carbureter, for fuel line ....... 1 1
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.
"MP-1354-5 36




PARTS INTERCHANGEABLE ON MODELS 5-10D, 5-12D AND $-14D
REFER TO PAGE 33 FOR NON-INTERCHANGEAB_LE PARTS.

37

Ref.|  Port Doscrioni No.|[Net We.| [Ref.| = Part Deserioti No. [Net Wt.
Mo.| Mumber escription Req[LE|Oz| [Mo.| Number escription Req|Lb|Ox
r T
NOTE: Fuel tanks are mounted to the tank bracket with steel FUEL PUMP MOUNTING
binder strapping, which is not serviceable In the field. When {Not part of standard enging)
replacing fuel tank, order service replacement straps (Ref. 170).
: 245{ LL.-178-6 FUEL LINE, pump to carburetor ... 1 1
227 | RC-122 CAP (screw type) for WE=415 tank e | 1 2 L )
RC-123-A CAP with gauge, avallable for WE-415 246 | LP-62F-31 FUEL PUMP for enqglnes beginning
fuel tamk oo veee e e verveete e sennegann 4 with serial No. 5307640 ... i 10
RC-87 cap for obsolete WE-402 bayonet LQ-51 Repar Kit for LP-52F-581... 1 4
neck type fuel 4mk e 2 LP-42M-51, replaced by LP=g2F-S1.
28 | Xp-21 SCREW (Special hardness) 3/6%16 LQ-28 Hepair Kit for LP~42M-5] pump .. | 1 4
thread X 123/4% 100G rurrrnsnrmsmrsn 5 2 NOTE: Refer to fuel pump bulletin In
For mounting cylinder head. rear of manual for malntenance ond
Tepair.
229 | XK-3 PIPE PLUG, 3/8" square head ... 2 2
For oll drain, ) 247 { QD-670 FLANGE GASKET .cocviniuminmmninininn 1 1
. 248 | RF-1439 ELBOW in pump outlet and inlet .,euveee. 2 1
230 | Y-132-51 STATOR PLATE ASSEMBLY, mag. lgn, | 1 |1 | 8
Includess -1 ME=212-1 Bearing cup
1 PH-557-A Ol seal STANDARD HARDWARE
1 YL339B20 Lead wire 250 | PD-9 NUT, 1/4"-28 thread, hexagon steel ... | 2 1
1YM23 Coil assembly 1~for govemor control lever.
1 YM24 Coil dip 1=for governor control disc.
: 2511 PD-10 NUT, 5/16"+24 thtead, hexagon steel .. | 2 1
230A BG-350A-51 | BEARING PLATE ASSEMBLY,fan end |11 {4 For catburetor mounting.
For b_r.!ﬂery |g:3|h?r:,ﬂywhee! alternater 252 | Pp-12 NUT, 7/16#-20 thread, hexagon steel .. | 4 1
or solld‘shﬂe ignition engines. F
or cylinder block mounting.
Includes: ! ME-212~1 Beating cup
1 PH-557A Ol seal 254 | PD~239 NUT, 1/4%-20 thread, square steel ... 2 1
Y-132A-8]1, replaced by BG~350A-51 For fuel tank straps.
255 PP-77-1 NUT, 1/4%20 thread, hexagon Jam ... 1. 1
231 | YD-5-51 SPARK PLUG, 18mm, Champlon #D-163 | 1 3 For gov. control dlsc stud- instdeshroud |
(Optional) : : 256 | PD-79 NUT, 3/8"%16 thread, hexagon steel ... 3 1
YD-6-52 SPARK PLUG, AC #85 Commercial ..o 3 _For fuel tank bracket studs,
232 | YD-316 INSULATING WASHER (outer) for 257 | PD-153-2 NUT, No. 8-32, hexagon steel 2 1
GTOUN A SHAA  wrererseosersercsmassnrerssssssmssesns amannen 1 1 For ground terminal stud.
- § 258 | PD-155 NUT, No. 540 thread, héxaqon steel ... { 1 1
233 | YD-20-A RUBBER NIPPLE for coil temminal ..ueu 1 1 h For govemor contral md lock.
234 | YD-321 TERMINAL STUD for ground clip .......... 1 1 259! PD=246 NUT (special) 5/16%24 thread ....comue 2 1
. For connecting rod bolts,
235 | YD-324 INSULATING WASHER (inner] for
1 QTOURA S wreesarsesimssnsseoressorssarsonsissermnines 1 1| |269) PE-3 LOCKWASHER, 1/4" spring lock ... 11 1
) : 1-for govemer lever.
236 | YD-326 TERMINAL STRIP for bredker arm v 1 1 2-for govemor control disc,
afor fuel tank straps.
237 | YD=334-51 BREAKER BOX cnd PIN ASSEMBLY ....[ ] 2-for fuel pump mounting.
Complete — with polnts and condenser, 4-for dr shroud to back plate.
261| PE-4 LOCKWASHER, 5/16" spring lock ... ‘13 1
238 | YD-339 CONDENSER CLAMP .o 1 1 omfor mounting gear cover,
239 | YF-5-B COIL (12 volt) for baitery ignition ... 11 ]s 4-for call-stator plate.
YF-37 COIL for solid state ignition 1|6 | |262| PE-5 LOCKWASHER, 3/8" spring 10ck ... 5 1
S-for mounting fuel tank bracket.
240 | YL-339B-20 |[HIGH TENSION LEAD for magneto cotl | 1 3 1-for cylnder block capscrew.
240A Y L-339-20 HIGH TENSION LEAD for battery ign. .. 3 1for battery lgnitlen cofl strap.
YE-339-6 LEAD for solid state ignition weeeeinenen 2
263| PE-6 LOCKWASHER, 7/18" sprng lock ... 4 1
241 | YL-352-19 EGNITION WIRE, brecker box to battery For cylinder block mounting.
fgnition coll m e e 1 i 264| PE-45 LOCKWASHER, No. 10 externel tooth .. | 3. 1
242 | YQ-16 POINTS and CONDENSER KIT oo 1 4 For dir cdleaner bracket mt'y. {Replaces
Consisting of: PH=312 plain washer}.
1 YD-315-A Condenset %5 PE-72 LOCKWASHER, No. 8 intemal i 1
1 YD-326 Teminal strip For ground clip.
1 ¥YD-339 Condenset clip
1 YD-340 Bredgker assembly
Includes: | PA=43% Fulctum pin
1 XA-12] Bregker ann screw
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.

MP-1355-5



PARTS INTERCHANGEABLE ON MODELS S-10D, S-12D AND S$-14D
REFER TO PAGE 33 FOR NON-INTERCHANGEABLE PARTS.

Ref. Part Descrintion No.i{Net Wi |Ref. Pert Desceioh No, |Net Wt.
No Number eriptio RegiLb|Dz| |No. Number escription Reg|Lb |0z
266 | PE-89 LLOCKWASHER, Noc. 8 Posttive .. 2 1 280 ¢ XaA-121 SCREW, No. 6-20 x 3/8% long, mund
i~for ground terminal. head, self tapping .. e 1 1
l-for breaker point bracket. For breaker am temmcl (In YQ—]G Kn]
267 | PF-18 PLUG, 1/8% pipe, slotted, steel ..oeeer. | 1 1 281 | XD-6 SCREW, 1/4%-20 x 3/4* long, hex. head | 2 g
For air clemner bracket, For fuel pump mounting.
69 | PH-~14- # 1.D. 9/32% O.D.
| PRALD | WASHER, 316 * 18/ * 282 | XD-6 SCREW, 1/4%20 x 3/4% long, hex. head | 3 1
6% thick, steel v, | 6 1 '
o-for carbureter moun tn For UG-202 sheetmetal starting sheave.
< XD-9 {1-1/2% long] for obsolete UC=1895 3 1
4-for coil-stator plete mounting. A ng solete
Aluminum starting sheave.
270 | PH-86-B PLAIN WASHER, 11/64%L.D. x3/82 0.0, | 1 1 XD-10 {1-3/4%long} for obsolete UC-189 sheave | 3 1
For ground temninal stud..
=17 . o . .
271 | PH-209-B | PLAIN WASHER, 5/16% steel wvruunn ' 1] 88| x0T SCREW, 5/16%18 x 1° long, hex. head .| 4 !
. For coil-stator plate mounting.
For govetmot lever mounting.
272 | PH-583 PLAIN WASHER, 11/64"1.D.x13,/3270.D.| 1 1| |285 | XD-22 SCREW, 5/16%18 thread x 1-3/4¥ long,
For brecker point bracket. hexagon head . 9 2
{Replaces PH-236) For gear cover mountinq.
273 { PH-312 PLAIN WASHER, 3/16* steel werenn | 2 1 286 | XD-28 SCREW, 3/8% 15 thread x l-1/8% lonq,
For kreaker box stud. hexagon head .. 1 i
274 | PH-513 WASHER, 13/32% LD. x 13/16% O.D\ x For cylinder block in valve chanben
1/8% thick, steel, hardened ....ccccceveereene | 8 1 287 | XD-25 SCREW, 3/8%-16 x 3/4* long, hex. head | 1 1
For cylinder head mounting. . F . .
or mounting ignitlon coil,
276 | XA-67 SCREW, No, 4 x 1/44 long, self-tapping
Sheet motal v nmsrsrnen e s 1| [289 [ X157 SCREW, 1/44-20 thread x 1/2% long,
For nane plate to shroud. hexaqgon head, with external lockwasher |11 1
2+for air shroud to cylinder head.
277 | XA-69 SCREW, 1/4#20 x 2* long ound head .. | 2 1 2-for breather-inspection cover.
For fuel tank straps. 3-for back plate to crakcase.
278 | XA-126 SCREW, No. 832 thread x 1/2* long, 4-for eylinder side cover.
steel finished pan hedad .ccvvcrneenenines 1 1 XD-4 SCREW less lockwasher ..ooveccevenrnsennes | 4 i
Far breaker point bracket. For air shroud to back plate.
XA~ @ long, repl'd, by XA-126. .
A-118, 5/167 long, replld. by XA-126 290 | XD-166 SCREW, No, 10-32 threed x 3/4% long,
279 | XA-119 SCREW, Nc. 8 x 1/42 long, round head, indented hexagon head i errecrererane 3 1
Self (aPPING .cerne verrrrecrsnr e scvernncrconeenne. | 1 1 For air clemner bracket to carburetor.
For condenser mounting.
YC-66-D-51 HIGH TEMPERATURE SAFETY SWITCH KIT
Ref. Part Descrint: No. {Net Wt
No. Number e scription ReglLb | Oz
YC-66-D-S1 [HIGH TEMPERATURE SAFETY
SWITCH K!IT — Complete ..vemeciensnnes ]
296 :
Consisting of:
oI
[ - 295 | PH-22 WASHER, 3/8% L.D., plain steel ... 1 1
SPARK PLUG \ | For switch to cylinder head mounting.
) ( ‘I'Il“lii”iﬁpll X 296 | SD-233 INSTRUCTION DECAL .ovivrrrrnimereersnees 1 1
SR Rl 297 | Xp-32 CAPSCREW, 3/8%-15 thread x 2¢ long,
! 1462 ‘|J| -
“ & L L -I[hﬁ,f-)y Nt e hexagon head . 1 1
- . r / —T\\ T For swilch to cyhnder head mount.lnq.
/ v ——— 299 Loy
t \j‘/ I 298 | YC-66-D HIGH TEMPERATURE SAFETY
CONNECT TO __»__‘v‘____/ SWITCH ... 1 3
TERMINAL STUD For replacement, order Y C-g6=D+S] Kit.
OR BREAKER BOX -~ 297
295 299 YL~357-42 WIRE ASSEMBLY, 427 long, with temni-
= D) ;/f_“_ 298 nals, {Wire colled to suit all models,)
o AT iiLh {HIGH TEMPERATURE PG-57 CLIP for supporting wire to cylinder
— 5 SAFETY SWITCH e 1 1
Not illystrated nort included in Kit.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.
MP-1356-4 38




	Important Notice
	Crankcase, Cylinder Head, Block, Carburetor & Air Cleaner (page 2)
	Gear Cover, Crankshaft, Piston, Connecting Rod & Fuel Pump Group (page 3)
	Valves & Camshaft Group (page 4)
	Governor Assembly (page 4)
	Air Shrouding & Fuel Tank Group (page 5)
	Stator Plate & Flywheel Group (page 6)
	Breaker Assembly (page 6)
	Gasket Set (page 6)
	LFA 100 Waldo Carburetor Assembly & LAA 138 Air Cleaner Assembly (page 7)
	Parts List (page 8)
	Parts Interchangeable on Models: S-10D, S12D & S-14D (pages 9-13)
	YC-66-D-S1 High Temperature Safety Switch Kit (page 13)

